
Central Valley Regional Water Quality Control Board

1 April 2025
Ken Capitanich
Wastewater Plant Superintendent
City of Lodi
1331 South Ham Lane
Lodi, CA 95242

VIA EMAIL:  
kcapitanich@lodi.gov
CERTIFIED MAIL
7022 2410 0002 2881 5804

NOTICE OF APPLICABILITY (NOA); MUNICIPAL WASTEWATER DISCHARGERS 
THAT MEET OBJECTIVES/CRITERIA AT THE POINT OF DISCHARGE TO 

SURFACE WATER ORDER R5-2023-0025 (MUNICIPAL GENERAL ORDER), 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 

CAG585001; CITY OF LODI, WHITE SLOUGH WATER POLLUTION CONTROL 
FACILITY, SAN JOAQUIN COUNTY

Our office received a Notice of Intent (NOI) dated 22 March 2023 from the City of Lodi 
(Discharger), for discharges of tertiary treated domestic wastewater to surface water 
from the White Slough Water Pollution Control Facility (hereafter Facility) to Dredger 
Cut, a water of the United States, and part of the Sacramento-San Joaquin Delta. The 
Municipal General Order requires the submittal of an NOI to apply for regulatory 
coverage of a surface water discharge. Based on the NOI and subsequent information 
submitted by the Discharger, staff have determined that the NOI requirements have 
been fulfilled and the Facility is eligible for coverage under the Municipal General Order. 
This Facility’s discharge is assigned Municipal General Order Enrollee Number R5-
2023-0025-010 under NPDES Permit CAG585001. Please reference your Municipal 
General Order Enrollee Number, R5-2023-0025-010, in your correspondence and 
submitted documents.
Discharges to surface water from the Facility have been regulated by the Municipal 
General Order R5-2017-0085-02 through an NOA issued by the Executive Officer on 11 
March 2019, Municipal General Order enrollee number R5-2017-0085-003 (NOA R5-
2017-0085-003). This NOA, authorizing coverage under the 2023 Municipal General 
Order (R5-2023-0025), shall become effective on 1 April 2025, and will supersede NOA 
R5-2017-0085-003, at which time the terms and conditions in NOA R5-2017-0085-003 
will cease to be effective except for enforcement purposes. To meet the provisions 
contained in Water Code division 7 (§ 13000 et seq.) and regulations adopted 
thereunder, and the provisions of the Clean Water Act and regulations and guidelines 
adopted thereunder, the Discharger shall comply with the requirements contained in the 
2023 Municipal General Order and specified in this NOA. This action in no way prevents 
the Central Valley Water Board from taking enforcement action for past violations of 
NOA R5-2017-0085-003.



City of Lodi  1 April 2025
White Slough Water Pollution Control Facility R5-2023-0025-010

- 2 -

The enclosed Municipal General Order is available online on the adopted General 
Orders webpage
(https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/general
_orders/r5-2023-0025.pdf). You are urged to familiarize yourself with the entire contents 
of the enclosed document.
The Monitoring and Reporting Program included as Attachment E to the Municipal 
General Order contains general monitoring and reporting requirements. Additional, 
specific monitoring and reporting requirements are included in Appendix D of this NOA. 
Only the monitoring and reporting requirements specifically listed in Appendix D 
of this NOA are applicable to this Facility. Additionally, please note the new 
requirement in Appendix D, Section X.B.6.c of this NOA to attach all final laboratory 
reports from all contracted commercial laboratories with your Self-Monitoring Reports 
(SMRs).

Table 1. Facility Information
WDID 5B39NP00073
CIWQS Facility Place ID 272444
Discharger City of Lodi
Name of Facility White Slough Water Pollution Control Facility
Facility Street Address 12751 North Thornton Road
Facility City, State, Zip Code Lodi, CA 95242
Facility County San Joaquin County
Facility Contact, Title and 
Phone

Mr. Lance Roberts, Utilities Manager
(209) 333-6740

Authorized Person to Sign and 
Submit Reports

Mr. Ken Capitanich, Wastewater Plant 
Superintendent
(209) 333-6832

Mailing Address 1331 South Ham Lane, Lodi, CA 95242
Billing Address 221 West Pine Street, Lodi, CA 95240
Type of Facility Publicly Owned Treatment Works (POTW)
Major or Minor Facility Major
Threat to Water Quality Category 1
Complexity Category A
Pretreatment Program Yes
Recycling Requirements Producer 
Facility Design Average Dry 
Weather Flow (ADWF)

8.5 million gallons per day (MGD), average dry 
weather flow

Permitted ADWF 8.5 MGD, average dry weather flow
Watershed Sacramento-San Joaquin Delta
Receiving Water Dredger Cut
Receiving Water Type Inland surface water
Discharge Point 001 Latitude 38⁰ 5’ 14” N, Longitude 121⁰ 23’ 52” W

I. FACILITY INFORMATION
The Discharger owns and operates the Facility that provides wastewater treatment 
service to the City of Lodi and the San Joaquin County Flag City Service Area, with a 

https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/general_orders/r5-2023-0025.pdf
https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/general_orders/r5-2023-0025.pdf


City of Lodi  1 April 2025
White Slough Water Pollution Control Facility R5-2023-0025-010

- 3 -

total population of approximately 67,000. The current design average dry weather flow 
capacity of the Facility is 8.5 million gallons per day (MGD). The Facility is permitted to 
discharge 8.5 MGD of tertiary treated wastewater to Dredger Cut within the 
Sacramento-San Joaquin Delta. 
Typically, during the summer months (mid-June through early-September), secondary 
treated undisinfected municipal wastewater is pumped to the Facility’s 40-acres of 
unlined storage ponds and is used to irrigate the Discharger’s agricultural fields. 
Additionally, secondary treated effluent and untreated industrial wastewater are used to 
irrigate fodder, fiber, or feed crops. The Discharger also supplies tertiary treated 
municipal wastewater (Recycled Water) to Northern California Power Agency (NCPA) 
and San Joaquin County (SJCo) Vector Control District. This NOA only regulates the 
discharge of tertiary treated wastewater to Dredger Cut. Separate Waste Discharge 
Requirements (WDR) Order R5-2007-0113-01 regulates discharges to land and 
reclamation activities.
The Discharger owns and operates two separate wastewater collection systems, one to 
collect municipal wastewater and another to collect industrial wastewater. The industrial 
wastewater collection system collects primarily food processing wastewater from Pacific 
Coast Producers cannery and is not treated through the Facility described below. The 
wastewater from the industrial collection system is either held in the Facility’s storage 
ponds (40-acres) or sent directly to the agricultural fields for irrigation under WDR Order 
R5-2007-0113-01.  The municipal wastewater collection system has 23,000 service 
laterals and consists of 178 miles of collection mains, 2,880 manholes, 7 lift stations, 
and 5 miles of trunk line delivering wastewater to the Facility for treatment and disposal. 
Dischargers to the domestic trunk line include a present population of approximately 
67,000, businesses, and some industries within the City of Lodi. Flows from the San 
Joaquin Flag City Service Area are included in the City’s municipal flows. 

The Facility provides full nitrification and denitrification for nitrogen removal and uses 
tertiary filtration followed by ultraviolet light (UV) for disinfection. The components of the 
treatment system at the Facility include:

· headworks with influent screens; 
· mechanical grit removal; 
· primary sedimentation; 
· biological treatment by activated sludge, including nitrification and denitrification; 
· secondary sedimentation; 
· tertiary treatment with cloth media filtration; and
· UV disinfection.
Sludge is thickened with a dissolved air floatation thickener. Thickened solids are 
anaerobically digested and stored in two lined sludge stabilization ponds. The stabilized 
solids are dewatered by either a rotary or screw press and applied to the agricultural 
fields between cropping cycles per WDR Order R5-2007-0113-01.
II. RECEIVING WATER BENEFICIAL USES

The Facility discharges from Discharge Point 001 to Dredger Cut, a water of the 
United States, and part of the Sacramento-San Joaquin Delta. According to the 
Water Quality Control Plan for the Sacramento River and San Joaquin River Basin 



City of Lodi  1 April 2025
White Slough Water Pollution Control Facility R5-2023-0025-010

- 4 -

(Basin Plan) and the Tributary Rule, the following beneficial uses apply to Dredger 
Cut and Sacramento-San Joaquin Delta:

· Municipal and domestic supply (MUN);
· Agricultural supply, including irrigation and stock watering (AGR);
· Industrial process supply (PROC);
· Industrial service supply (IND);
· Water contact recreation, including canoeing and rafting (REC-1);
· Non-contact water recreation (REC-2);
· Warm freshwater habitat (WARM); cold freshwater habitat (COLD);
· Migration of aquatic organisms, warm and cold (MIGR);
· Spawning, reproduction, and/or early development, warm and cold (SPWN);
· Wildlife habitat (WILD);
· Navigation (NAV); and
· Commercial and sport fishing (COMM).

III. RECEIVING WATER TOTAL MAXIMUM DAILY LOADS (TMDLS)
Table 2, below, identifies the 303(d) listings and any applicable TMDLs.
This permit includes water quality-based effluent limitations (WQBELs) that are 
consistent with the assumptions and considerations of the applicable WLAs in the 
Sacramento-San Joaquin Delta chlorpyrifos and diazinon, and methylmercury 
TMDLs.
The receiving water is listed for Dichlorodiphenyltrichloroethane (DDT), Group A 
pesticides, invasive species, and unknown toxicity on the Clean Water Act 303(d) 
List of impaired water bodies. A Total Maximum Daily Load (TMDL) has not yet been 
established for the receiving water. Therefore, no additional 303(d) based effluent 
limitations or monitoring requirements are included in this NOA.
The 303(d) listings and TMDLs have been considered in the development of this 
NOA. 

Table 2. 303(d) List for the Sacramento-San Joaquin Delta Waterways, 
Central Portion

Pollutant TMDL Status

Chlorpyrifos Approved 
10 October 2007

DDT 
(Dichlorodiphenyltrichloroethane)

To be determined 
(see table note)

Diazinon Approved 
10 October 2007

Organo-chlorine Group A 
Pesticides

To be determined 
(see table note)

Mercury Approved 
20 October 2011

Table 2 Note:
1. This impairment is not currently prioritized for TMDL development during the 



City of Lodi  1 April 2025
White Slough Water Pollution Control Facility R5-2023-0025-010

- 5 -

permit period. The date of completion for a TMDL will be updated in future permit 
revisions should the prioritization of this impairment change.

IV. DISCHARGE PROHIBITIONS
Discharge prohibitions are contained in section IV of the Municipal General Order. 
Only the discharge prohibitions listed below are applicable to this Facility.
A. The discharge of wastes, other than those described in section I.A and meeting 

the eligibility criteria in section I.B of the Municipal General Order, is prohibited 
unless the Discharger obtains coverage under another general or individual 
Order that regulates the discharge of such wastes. (see Municipal General Order 
section IV.A)

B. The by-pass or overflow of wastes to surface waters is prohibited, except as 
allowed by Federal Standard Provisions sections I.G. and I.H in Attachment D, 
Standard Provisions, of the Municipal General Order. (see Municipal General 
Order section IV.B)

C. Neither the discharge nor its treatment shall create a nuisance as defined in 
section 13050 of the Water Code. (See Municipal General Order section IV.C)

D. Discharge of waste classified as ‘hazardous’, as defined in California Code of 
Regulations, title 22, section 66261.1 et seq., is prohibited.

E. Average Dry Weather Flow. Discharges exceeding an average dry weather flow 
of 8.5 MGD are prohibited. (see Municipal General Order section IV.D)